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NUMUNE OZELLIKLERIi / SAMPLE FEATURES

1.1.1. Modeli/ Tipi . 150mbar M40x1.5 Thread type and 350mbar Bayonet Lock type of
(Model / Type) " Ventilation and Safety Device

1.1.2. Ticari ismi
(Trade Name)

1.1.3. Sinif
(Class)

Ventilation and Safety Device (VSD)

150mbar and 350mar Burst Pressure

1.1.4. Kategori
(Categories)

1.1.5. Numune Ebatlan . Max. Diameter: @47mm, Max. Height: 29mm, Max. Height (After
(Sample Dimensions) " Burst): 43mm

1.1.6. Seri Numarasi
(Serial Number)

Deney sonuglan yalnizca bu kisimda tanimlanan numune igin gecerlidir.
Test results only belong to the sample that specified in that sheet.
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2. TEST OZELLIKLERI / TEST SPECIFICATIONS

2.1. Test Adi
(Test Name)

2.2. Test Siresi
(Test Time)

2.3. Test Standardi
(Testing Standard)

2.4. Gergeklesen Test
(Test Performed)

2.5. Aciklamalar

(Information)

2.6. Cevresel Kosullar
(Ambient Conditions)

2.7.  Olgiim Belirsizligi
(Measurement Uncertainty)

2.8. Karar Kurah
(Decision Rule)

2.9. Feragat Beyani
(Disclaimer)

2.10. Teste Katilanlar
(Attendees)

RANDOM VIBRATION TEST

8 Hours

ISO 16750 Road vehicles — Environmental conditions and testing for
electrical and electronic equipment — Part 3: Mechanical loads

4.1.2.4 Passenger car, Sprung masses (Vehicle body)

The test samples selected by the company

23110°C

The results contained in the report cover only the product tested

3. OLCUM EKIPMANLARI/ MEASUREMENT EQUIPMENTS

Kalibrasyon Gegerlilik

Ekipman Adi Marka/Model Tip/Seri Numara Tarihi
Equipment Name Brand/Model! Type/Serial Number Calibration Vali dr'ty_ Date
ELEKTRODYNAMIC
SHAKER SENTEK M5044A/151114 NIAV
CRYSTAL
CONTROLLER INSTRUMENTS SPIDER-81B /1319776 N/A
ACCELEROMETER DJB A-120-V-HT/6653 12.04.2020
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4. GERGEKLESTIRILEN TEST/ TESTS PERFORMED

Tests which will be detailed in this report were conducted according to the “ISO 16750 Road vehicles
— Environmental conditions and testing for electrical and electronic equipment — Part 3: Mechanical
loads 4.1.2.4 Passenger Car, sprung masses (Vehicle body)“ document. Vibration were applied to
the EUT at 1 direction.
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Table 7 — Values for PSD and frequency

Frequency PSD
Hz (m/s?)2/Hz
10 20
55 6,5
180 025
300 025
360 0,14
1000 0.14
FIGUR 2
FIGURE 2
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5. TEST BAGLANTI RESMi / TEST SETUP PICTURE

FIGUR 3
FIGURE 3

6. DIYAGRAMLAR / DIAGRAMS

LogMag (m/s7)7 / W2

Ctrl. RMS. 27.862L.m/s’ (10.00Hz ~ 1000.00z)
Target RMS (Full Level): 28:2476-mis’ (10.00Hz ~ 1000.00Hz)

100 1000

DIYAGRAM 1
DIAGRAM 1
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7. FOTOGRAFLAR / PHOTOS

FOTOGRAF 1
PICTURE 1

FOTOGRAF 2

PICTURE 2

FOTOGRAF 3
PICTURE 3

FOTOGRAF 4
PICTURE 4

FOTOGRAF 5
PICTURE 5
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FOTOGRAF 6
PICTURE 6
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PICTURE 7

PICTURE &

FOTOGRAF 9

PICTURE 9

FOTOGRAF 10
PICTURE 10

FOTOGRAF 11
PICTURE 11
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8. SONUC / RESULT

The different samples are tested in 3 directions (X-Y-Z axis) on a single enclosure at the same time.
Samples were exposed to specified vibration levels for 8 hours. At the end of the test, the samples were
checked by visual inspection. Visually inspected and no cracks or deformation detected at the test
samples. The caps of the samples were still closed at the end of the test. It can be concluded that the
caps of VSD samples do not open for 8 hour vibration levels on each direction, for both versions
150mbar and 350mbar.

* Capraz eksen dlglim belirsizligi firma tarafindan talep edilmedigi i¢in dikkate alinmamuigtir.
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